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CERTIFICATE OF ANALYSIS
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Product Name SRR Testing Date 2024-01-18
® ok E _ B # i = 5
Testing Reference T/CPCIF 0129-2021 Sample Location Ga-008
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Sample Quantity 500g Batch No. 20240118032
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Item Standard Result
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Appearance ransparent liquid, Conformity
without visible impurities
SRBFIBERES N w% | = 99. 00 99. 24
—SREREBERE S w% | < 0.50 0.43
—HEZEBERESTH w/% < 0. 30 0. 057
SRIFKEETRESH w/% < 0.20 0. 057
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ADD: Huantai County, Zibo City, Shandong Province, China
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